RAC V

RESPONSE ACTION CONTRACT FOR

Remedial, Enforcement Oversight, and
Non-Time Critical Removal Activities at Sites of Release
or Threatened Release of Hazardous Substances in Region V

Operations and Maintenance Summary Manual
Onalaska Groundwater Treatment System

ONALASKA MUNICIPAL LANDFILL
Onalaska, Wisconsin

Long-Term Response Action
WA No. 103-RALR-05L5 / Contract No. 68-W6-0025

August 12, 2002

PREPARED FOR

U.S. Environmental Protection Agency

¥ agEncY

(o)

2
%, N
"1 prote’

PREPARED BY

CH2M HILL

Ecology and Environment, Inc.
TN & Associates, Inc.

Tucker, Young, Jackson, Tull, Inc.




Operations and Maintenance Summary Manual
Onalaska Groundwater Treatment System

ONALASKA MUNICIPAL LANDFILL
[...]
descriptions or step-by-step programming/operation instructions of each piece of
equipment. For specific information for a given piece of process equipment, as well as
requirements for equipment maintenance, consult the manufacturer’s O&M manual.
Manufacturers” O&M manuals have been supplied for each piece of equipment and are
available and contained in a four-volume set.

MKE\022180002.DOC\V2

1-1



SECTION 2

Site Background

The Onalaska Municipal Landfill site is located in Onalaska Township, Wisconsin. It
consists of the former municipal landfill, about 8 acres in area and 15 to 20 feet deep, and
adjacent property to which the groundwater contamination plume has migrated. A general
site plan is provided in Appendix A.

The site was operated as a sand and gravel quarry from the 1960s to 1970s. In the 1970s,
municipal wastes and industrial wastes, including naphtha-based solvents, were disposed
of at the site. Remedial investigations conducted at the site during 1989 found that the
groundwater was contaminated, primarily with volatile organic compounds (VOCs), and
the groundwater contamination was migrating toward the Black River. The investigations
also concluded that an area of soils outside the limits of the landfill was contaminated with
petroleum-based solvents (zone of nonaqueous phase contamination) and that the landfill
cap required an upgrade.

The groundwater extraction system is designed to (1) prevent continued offsite migration of
contaminants emanating from the landfill and from contaminated soil outside the landfill
and (2) reduce contaminant concentrations in the groundwater to the extent practical. The
extraction system, five wells located along the downgradient edge of the landfill

(Figure 2-1), was designed to capture contaminated groundwater within the target
remediation area defined in the feasibility study (FS). The well system was designed to
extract groundwater at a design flow rate of 600-800 gallons per minute (gpm).

The treatment system is designed to provide best available technology economically
achievable (BATEA) to remove iron and VOCs. The treatment system consists of aeration (to
oxidize the iron), clarification (to remove the oxidized iron and miscellaneous suspended
solids), and air-stripping (to remove VOCs). The facility was designed to accommodate an
effluent filter, if required, in the future. The filter currently is not part of the process. Sludge
from the clarifier is dewatered with a filter press and the resulting filter cake is disposed of
in a landfill. The treated groundwater is discharged to a diffuser located in the Bullet Chute
of the Black River. Figure 2-2 is a process flow diagram showing the treatment system.

Table 2-1 presents the estimated influent and effluent concentrations for the treatment
system.

MKE\022180002.DOC\V2 2-1



EXTENT UNCERTAIN
WITHIN LANDFILL

W z0-1-8 L-Z2inBid LO'Pd'806651 9O YD

LEGEND

DETERMINED BY GEOPHYSICAL SURVEY

LIMITS OF LANDFILL AS

ZONE OF NONAQUEOUS PHASE

CONTAMINATION

FIGURE 2-1

GROUNDWATER

CONCEPTUAL ILLUSTRATION OF

REMEDIATION TARGET AREA

250

GROUNDWATER EXTRACTION SYSTEM

ONALASKA LANDFILL

SCALE IN FEET



8--8-02
—

(023 MANUAL /PFD~

1.0WG
m—

=10

i TANK
WELL PUMP NO. 1 - FILL
(\ —Ii—r] ~E: —»
TANK l ACID SYSTEM A
FILL
.
WELL PUMP NO. 2 I - !
] BYPASS
CAUSTIC SYSTEM POLYMER \ e
SYSTEM
u FUTURE > N
Q @ (P e
:
WELL PUMP NO. 3 »f L L : - \J
|
|
1
1 d] |
{
AERATION TANK | |
{ | FLTER [ CLEARWELL RECYCLE
WELL PUMP NO. 4 » ! i < i e )
t ]
| ! TO OUTFALL
CLARIFIER | !
SHUT DOWN—— U P——sAckwasH !
3 ! : STRIPPER TOWER
____________________ PR |
AIR :
C |
WELL PUMP NO. 5 » ¢ {
{
BACKWASH ; AR
NK ! v
__________________________________________ o4 ‘
' ‘ < 7 {
/‘DRA/N
ONALASKA GROUNDWATER TREATMENT SYSTEM
FLOW CHARACTERISTICS OVERFLOW
| PRESSURE — »
TEMP | SOLIDS | TOTAL VOC's| (Inches of v
LINE TYPE FLOW pH | (°F) | (mg/L) | (mg/L) ,,0 <
1 GROUNDWATER | 175 GPM 6.5 50 10 3 VA d B
2 GROUNDWATER | 125 GPM 6.5 50 10 3 '\/A <.___<:
3 GROUNDWATER | 100 GPM 6.5 50 10 3 MA
4 GROUNDWATER | 125 GPM 6.5 50 10 3 '\/A Y SUMP DRAINS FILTER PRESS
5 GROUNDWATER | 175 cPM 6.5 50 10 3 /A @ FLOOR &
6 GROUNDWATER | 700 cpum 6.5 50 10 3 N/A
7 GROUNDWATER | 700 GPM 7.5 50 70 3 A/A
8 GROUNDWATER 700 GPM 8.5 50 10 3 I\/A . I "
9 GROUNDWATER | 700 GPM 8.5 50 10 0.15 A/A -]
10 SLUDGE 800-3,000 GPD| 8.5 50 <1z 3 A
11 FILTRATE 800-3,000 GPD| 8.5 50 200 3 (/A ‘
12 CAUSTIC 20-25 GPD 12 65 N/A N/A SLUDGE TANK
5| s 722 -GPb | 8 WA /a RECORD DRAWINGS 7
Revisions Drawn .by _ P.A. LLANAS Date__10~-20-94
20 AR go (BSOCFSMCF ﬁ/ A ,’:’/ A N/A N/A 8 8 THESE RECORD DRAWNGS HAVE BEEN PREPARED, IN PART, ON SOLIDS BIN
21 AR ,0 M '\/A /\/A N/A A/A <1 THE BASIS OF INFORMATION COMPILED BY OTHERS. THEY ARE
22 AIR 50 SCFM (/A (/A /A (/A 100 NOT [NTENDED TO REPRESENT IN DETAIL THE EXACT LOCATION,
ENGINCER VILL NOT BE RESHONSIBLE FOR. ANG ERAORS OR
OMISSIONS WHICH HAVE BEEN INCORPORATED INTO THE FIGURE 2-2
RECORD DRAWINGS.
® NN 5 e/ cocrsvia REUSE OF DOCUMENTS PyrErT—— SHEET 48 |
I F P ONLEY THIS, DOCUMENT, AND THE IOEAS AND DESIGNS INCOR~ ORIGINAL DRAWING GROUNDWATER REMEDIAL ACTION PROCESS FLOW DIAGRAM EHG 51—N-02
| CHMHILL ) i STRUCE, |5 i PROPERTY OF CHALHUL A0 IS NoT To e | o teemeem——" | ONALASKA MUNICIPAL LANDFILL SITE DATE OCT 1992
HILL N T /0,/94 RECORD DRAWING PAL |sic|  {rodt WG enth sasn fen a ove st [ e pore e | O A FOWNSHIP. WSGONSIN OATE OCT 1992 |
— S.M.KEITH No. |DATE REVISION 8Y [APW]| Ccuau HiL S ACCORDINGLY. No. GLO65602.FD




CONTENTS

TABLE 2-1
Summary of Influent/Effluent Parameters

Average Influent Concentration

Effluent Concentration

Original 1994 2001 Original 1994 2001
Contaminant Estimate® Actual Actual Estimate’ Actual Actual
Benzene (ug/L) 4 1.3-1.7 <1 <1 <1or<b <1
Ethylbenzene (ug/L) 79 <5-11 <1.2 <1 <1 or<5 <1
Toluene (ug/L) 2,800 22-230 <1 140 <3 or<5 <1
Xylene (ug/L) 625 19-180 <14 31 <3 or <6 <8
Iron (mg/L) 25 11-23 2-5 1 0.8-12 1-4
BOD (mg/L) 3 b b 2 2-12 <9
TSS (mg/L) 22 b b 10 10-40 2-8
NHg (mg/L) 10 b b 8 1.3-14.2 0.1-1.4
pH 6.6 6.4-7.2 7.1-7.8 8.3 7.7-8.5 8.0-8.3

#Concentrations were estimated based on groundwater well-sampling during the Remedial Investigation

®Not measured.

MKE\022180002.D0C\V2

2-5



SECTION 3

Process Description

This section presents an overview and functional description of the extraction and treatment
system. (Detailed operating procedures are presented in Sections 4 and 5.) A process flow
diagram (PFD) for the treatment system is shown in Figure 2-2. The PFD provides an
overview of the system in schematic form and defines each major process stream. The
mechanical equipment and piping plan and the process and instrumentation diagrams
(P&IDs) in Appendix A show the locations and controls of all process equipment and
valves. Table A-1, in Appendix A, lists and describes the equipment shown in the P&ID
including the manufacturer and model numbers.

The groundwater treatment system and the process building were designed so that an
effluent filter or oil/water separator can be added in the future, if needed.

Unless otherwise noted, all electric process equipment is controlled from the main control
panel (MCP) and power is fed through the motor control center (MCC). Electric motors are
fitted with lockout switches. The lockout for the sump pumps is located at the local panel.
Other lockouts are located at the MCC. The chemical metering pumps must be unplugged at
the receptacles. Annunciators indicate the operating status for each piece of equipment. A
more detailed discussion of the motor controls is presented in Section 4.

The tanks (except the chemical tanks) and process equipment are equipped with
maintenance drains connected to the sump under the treatment building. The tanks are
equipped with overflows that also flow into the sump.

Most of the exterior piping is heat traced to prevent freezing in the winter although some
pipes need to be drained if the plant is not operating.

3.1 Groundwater Extraction Wells

The purpose of the extraction wells is to collect and pump the groundwater to the treatment
system. The wells are designed and spaced so that their total zone of influence covers the
width of the contaminated groundwater plume (Figure 2-1).

The general construction of all five wells is similar. All wells are constructed with an 8-inch
stainless steel screen. All wells are about 85 feet deep with submersible pumps (Pumps
Nos. 1 through 5). Each well is individually piped to the process building, where it enters
through the floor and connects to a manifold.

3.2 Influent Manifold and Chemical Addition

After each extraction line enters the process building, there is a plug valve, a pressure
indicator, a flow indicator, and a butterfly valve. The flow rate, total volume of groundwater
pumped for that well, and pressure are read locally. The flow rates of all five wells are
totalized and the sum is transmitted to the MCP. The combined flow from the five

MKE022180002.D0C\V2 31



OPERATIONS AND MAINTENANCESUMMARY MANUAL

groundwater extraction wells is piped to the Aeration Tank. Fifty percent sodium hydroxide
and polymer are fed into the combined flow just downstream of the manifold. The pH of the
groundwater is raised to 8.0 to 8.3 to speed the rate of the oxidation and precipitation
reaction. The polymer is added to flocculate the iron hydroxide precipitate into larger faster
settling solids.

3.3 Aeration Tank

The purpose of the aeration tank (T-2-1) is to aerate the groundwater to oxidize the ferrous
(soluble) iron to ferric (insoluble) iron so it will settle as a solid in the clarifier. The capacity
of the aeration tank is nominally 12,000 gallons (15-minute retention time at an 800-gpm
flow). Groundwater enters the tank through a side inlet pipe and exits over an overflow
weir. Coarse bubble diffusers anchored on the bottom of the tank are designed to inject

50 scfm supplied by a positive displacement aeration blower (M-2-2). The blower, equipped
with a silencer and a filter, is designed to deliver the air at a pressure of 8 psig. A pressure
indicator is mounted on the air supply line next to the blower.

3.4 Clarifier/Caustic and Polymer Storage and Feed/Sludge Tank

The clarifier (T-3-1) is a solids contact clarifier, designed to remove the oxidized iron from
the groundwater by facilitating flocculation of iron hydroxide particles into larger,
faster-settling particles and settling the iron solids to the bottom of the clarifier. The clarifier
has three zones: the mixing zone, the reaction zone, and the settling zone. A marine
propeller provides gentle mixing of the influent. Polymer and sodium hydroxide can be
added to the clarifier influent pipe and mixing zone, respectively, although the normal
addition points were moved upstream of the aeration tank based on testing. Water flows
from the mixing zone to the clarifier’s reaction zone to allow additional time for the
oxidation reaction and flocculation to take place. Finally, the water flows to the settling zone
of the clarifier, which provides a long retention time to allow the oxidized iron solids (ferric
hydroxide) to settle to the bottom.

The clarifier structure consists of a steel tank and concrete bottom. It is sized for a 30-minute
reaction time in the reaction zone and an overflow rate of 0.5 gpm/ft2. Groundwater flows
by gravity into the clarifier from the aeration tank and the settled water from the clarifier
flows by gravity to the clear well (T-4-4). Ferric hydroxide sludge settled in the clarifier is
scraped with the constantly revolving sludge rake to the center where it is removed through
a discharge line at the bottom of the tank. The sludge is then pumped to the Sludge Tank (T-
6-1) or directly to the filter press.

Two drive units (M-3-1 and M-3-2) are mounted on the clarifier. M-3-1 turns the sludge
rake. M-3-2 turns the marine propeller mixer in the mixing zone or center well. An alarm on
the MCP will light if the sludge rake reaches 10 to 20 percent of its design torque. The
sludge rake will shut down if it reaches 10 to 20 percent of its design torque. The speed of
the propeller can be controlled locally at the clarifier.

Caustic sodium hydroxide is fed with the caustic pump (P-10-2). The pH in the clarifier is
continually monitored with a pH probe connected to a transmitter, which sends a signal to
the caustic pump to maintain the pH set point. Initially, pH was monitored in the mixing

3-2 MKE\022180002.DOC\WV2



3 - PROCESS DESCRIPTION

zone but experience showed that measurement in the settling zone provided less pH probe
fouling and more reliable control. The caustic pump will automatically adjust its feed rate to
maintain the pH set point based on the signal from the pH probe. An indicator on the MCP
displays the pH in the clarifier.

The sodium hydroxide is stored in a 750-gallon caustic tank (T-10-1). A secondary
containment system with a capacity of more than 110 percent of the tank volume surrounds
the tank in case a spill occurs. Fifty percent sodium hydroxide solidifies at temperatures
below 60°F. Thus the caustic tank and piping are heat-traced to maintain a minimum
temperature well above this. A site glass on the tank provides a local level reading. The
caustic tank is filled from an outside fill pipe mounted on the side of the building.

A diked area is provided next to the caustic tank to contain polymer spills. The polymer
pump (P-9-1) is a chemical metering pump that supplies polymer to the influent
groundwater at a set flow rate. This pump is manually set to provide the required polymer
amount.

The clarifier can hold a week’s worth or more of sludge in the bottom. However, iron and
suspended solids in the clarifier must be checked daily and sludge removed at a frequency
that prevents a deterioration in water quality attributable to solids accumulation in the
clarifier. A sludge transfer pump (P-3-4) pumps the sludge to the sludge tank. The pumping
rate of the sludge transfer pump can be adjusted by locally adjusting the pressure on the air
supply to the pump. The sludge tank is sized to hold nominally 11,000 gallons of sludge,
and is equipped with a drain valve 13 feet above the floor surface. As sludge thickens in the
sludge tank, supernatant can be drained to the sump with a manually operated valve.
Supernatant, if free of solids, should be drained off the sludge tank to achieve maximum
sludge thickness before starting a filter press run.

The reactor clarifier is intended to form a sludge blanket several feet deep which would trap
suspended solids as water rises from below the blanket through the blanket on its way to
the effluent launders. However, despite experimenting with not withdrawing sludge for
extended periods and varying the clarifier mixer speed, an upflow sludge blanket was never
successfully formed. It was not determined whether this was a result of the chemical
precipitate characteristics formed at Onalaska or the design of the EIMCO reactor clarifier.
Based on experience, a control strategy of operating without any sludge blanket was
followed. This was selected to minimize the potential for resuspending settled solids. The
sludge tank holds 10,000 gallons of sludge. If the sludge tank were full of sludge and the
sludge had a 1 percent solids content, there would be enough sludge to complete a filter
press run. However, the sludge may have to be thickened to achieve a 1 percent solids
content. The sludge transfer pump should be run at about 2 to 3 gpm continuously. This rate
should fill the sludge tank in 3 days. When the sludge tank is full, decant off the upper one
third and spend one more day filling it. Then run the filter press. This should be enough
solids needed for a filter press run.

3.5 Clear Well

Supernatant from the clarifier flows by gravity into the clear well (T-4-4). The water is then
pumped from the clear well to the top of the stripper tower (T-5-1) by the clear well pump

MKE\022180002.DOC\V2 33



OPERATIONS AND MAINTENANCESUMMARY MANUAL

(P-4-5). The level in the clear well is transmitted to a level controller in the control room,